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MUAYENE VE DENEY RAPORU w16

TEST REPORT

T —

Deneyi Talep Eden :  EA MIMARLIK INS. TEKNOLOJILERI SAN.VE TIC.LTD.STI.
(Adi,Adresi,$ehir vb.)
YENIKALE MAHALLESI MUSTAFA KEMAL SAHILNBULV.N:338/2 H.ASIK APT.

Customer (Name,Adress,City etc.}

Narhdere-IZMIR)
Deney Talep Tarihi/No 1 23.08.2016/ 160185
Order Date / No
Numunenin Tanimi : ZEMIN YALITIM SiLTESI, PANETTI , PNF - -, 1.00 adet
(Cins, Marka, Tip, Tiir, Model vb.)
Sample Descripx LON(Type Mark Model etc.) Sound and Heat Insulation Product PANETTI PNF series,,, 1,00 item
Numune Kabul Tarihi : 23.08.2016
Test Item Receipt Date
Deneylerin Yapildigi Tarih t 23.08.2016-29.09.2016

Date of Test

Uygulanan Standard / Metod ¢ TSENISO 11925-2 :2011-04 Yangin deneylerine reaksiyon - Aleve dogrudan maruz kalan
firtinlerin tutusabilirligi - B6liim 2: Tek alev kaynagiyla deney (ISO 11925-2:2010)

Applied Standard/Method TS EN ISO 11925-2 :2011-04 Reaction to fire tests - Ignitability of products subjected
to direct impingement of flame - Part 2: Single-flame source test

Raporun Sayfa Sayisi S

Number of pages of the report

Aciklamalar

Remarks

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarimin taminmasi konusunda Avrupa Akreditasyon Birligi(EA) ve Uluslararast
Laboratuvar Akreditasyon Birligi(ILAC) ile kargilikli taninma antlagmasim imzalamugtir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the Ewropean co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports.

Deney ve/veya 6lgiim sonuglari, genigletilmis dlgtim belirsizlikleri (olmasi halinde) ve deney metodlari bu raporun tamamlayict
kismi olan takip eden sayfalarda verilmisgtir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given

on the following pages which are part of this report.

Bu rapor 6zel deney talebine istinaden diizenlenmis olup, Standartlara Uygunluk Belgesi niteliginde degildir. Partiyi temsil etmez,
ayrica ilan, reklam ve ihalelerde uygunluk belgesi niteliginde kullamlamaz.

This test report was prepared upon customer's request, can not be used as certificate of conformity to standards, does not

repres_a»Wd can not be used as conformity document for advertisements and procurements .
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Bu rapor, d 1 yapilan numune igin gegerlidir ve “Uriin Belgesi” yerine gegmez,
This test report shall not be reproduced other than in full except with the written permission of the laboraton Test rgports withyt signgsdve and seal are nodalid.

This test report represents only tested sample(s), and shall not be used as Product Certificare
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O TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI EX LABORATUVARI 314192/09.2016
HEADSHIP OF TSE TEST and CALIBRATION CENTRE EX LABORATORY AB -0001-T

MUAYENE - DENEY SONUCLARI TEST RESULTS

TS EN 1SO 11925-2 : 2010 - April /Nisan 2011
Reaction to fire tests - ignitability of products subjected to direct impingement of flame - Part 2: Single-

flame source test
Yap: Malzemeleri — Yangin Dayanmi Deneyleri — Aleve Dogrudan Maruz Kaldiginda Tutusabilirlik — Bolim 2: Tek Alev Kaynagiyla Deney

Testing Laboratory/Laboratories:
Headship of TSE Testing and Calibration Center Address(es) : 8780 /1 Sokak No:5 Cigli / iZMIR
Headship of Electrotechnical and Chemical Group
Directorate of Aegean Regional Laboratories

Ex Laboratory Technical Supervisor

Test Results:

. Test was not requested. (NR)

Test can not be used on sample. (NU)

Test can not be done with laboratory facilities. (X)

Test was not evaluated due to lack of declaration/conditions. (NE)
Test could not be done due to equipment failure. (EF)
“Appropriate” according to specified conditions (A)

“Not Appropriate” according to specified conditions (NA)

eneral Remarks :
This report is organized in three copies.
This report cannot be reproduced without permission of TSE.
This report is only valid for the tested sample/samples.
“See remark" refers to a remark appended to the report.
“See appended table” refers to a table appended to the report.
Throughout this report, a comma is used as the decimal separator.

All pages of this report is signed and stamped with a blue department seal by authorized test performer.

.-.-..0......

COMPANY NAME : EA MIMARLIK INSAAT TEK. SAN. TiC. LTD. STi.
COMPANY ADDRESS (iZMIR

COMPANY STATEMENTS / SAMPLE DEFINITION : PANETTTI PNF series Sound and Heat Insulation Product
(Polyethylene-based foam insulation board)

Related Product Standard and citations: Reaction to Fire Test (EN 13501-1)

Conditioning Details: Test specimens conditioned at 23+2°C and 50+5% relative humidity according to the EN 13238 clause
4.3.c. (TS EN ISO 11925-2 Clause 6.)

(TS EN 13501-1 Clause 8.) The test sample is subjected to the tests for determine the suitability, 30 sec exposure (60
sec duration of the test) according to the TS EN ISO 11925-2,

Test Sample (TS EN ISO 11925-2 Length: 250mm,
Clause 5) Width: 90mm
Thickness 10mm

Exposure Conditions (TS EN ISO | The test sample was exposed to the flame(application time is 30 s) from the surface.
11925-2 Clause 7.3.3)

Test Results (TS EN ISO 11925-2 Clause 8.)

Number of samples |

[§9)
w
£
w
(=

Combustion (Yes/No)

Surface Yes Yes Yes Yes Yes Yes
Edge
Flame spread to 150 mm (Yes/No) No No No No No No

150mm Flame Spread Time(T150) Test Duration Fs=150 mm -Passed -
Test Duration Fs=150 mm - Failed

Combustion filter paper (Yes/No) No No No No No No

CONCLUSION A A A A A A

Observations | Combustion did not oceur on the samples. Flame did not reach 150mm line measuring in the test period.

Dripping did not occur, melting and combustion did not occur, combustion on filter paper did not occur.

RESULT: Test sample/samples tested according to TS EN ISO 11925-2 :2010 / April 2011 Turkfsh&a
£y e T UTAG

“This test result relates to the behavior of the test sample is applied under special conditions. This test result is not the only rehzvn @kﬂ' artheproduct’s

evaluation of a potential fire hazard.”
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TEST REPORT

Deneyi Talep Eden
(Adt,Adres1,Sehir vb.)

Customer (Name, Adress, City etc.)

Deney Talep Tarihi/No

Qrder Date / No
Numunenin Tanimi
(Cins, Marka, Tip, Tiir, Model vb.)

Sample Description(type MarkModel erc.)

Numune Kabul Tarihi
Test Item Receipt Date

Deneylerin Yapildigi Tarih
Date of Test

Uygulanan Standard / Metod

Applied Standard/Method

Raporun Sayfa Sayisi
Number of pages of the report

Aciklamalar
Remarks

EA MIMARLIK INS. TEKNOLOJILERI SAN.VE TIC.LTD.STL

YENIKALE MAHALLESI MUSTAFA KEMAL SAHILNBULV.N:338/2 HASIK APT.
Narlidere-IZMIR)

23,08.2016/ 160185
ZEMIN YALITIM SILTESI, PANETTI, PNF , -, -, 1.00 adet

Sound and Heat Insulation Product PANETTI PNF series,,, 1,00 item

23.08.2016

23.08.2016 - 29.09.2016

TS EN IS0 9239-1:2010 :2011-01 Dégemelerin yangina tepki deneyleri — Boliim 1:Yanma
davranigimn radyan 151 kaynagi kullanilarak tayini

TS ENISO 9239-1:2010 :2011-01 Reaction to fire tests for floorings - Part 1:
Determination of the burning behaviour using a radiant heat source

5

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi(EA) ve Uluslararasi
Laboratuvar Akreditasyon Birligi(ILAC) ile kargilikli taninma antlagmasin imzalamistir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports.

Deney ve/veya dlgiim sonuglari, genigletilmis 8lgtim belirsizlikleri (olmasi halinde) ve deney metodlart bu raporun tamamlayici
kismi olan takip eden sayfalarda verilmigtir,

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given

on the following pages which are part of this report.

Bu rapor ézel deney talebine istinaden diizenlenmis olup, Standartlara Uygunluk Belgesi nitelifinde degildir. Partiyi temsil etmez,
ayrica ilan, reklam ve ihalelerde uygunluk belgesi niteliginde kullanilamaz.

This test re,

j’remJ ed upon customer's request, can not be used as certificate of conformity to standards, does not

p
re prese,m‘ ant{’t‘.’&ﬁ,ﬂb( be used as conformity document for advertisements and procurements .
P
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Bu rapor, hazirlayan Taboratuvann yamTMemi-etidan kismen kopyalamp gogalulamaz. Imzagizive m L‘}ﬁuz raporlar gegersizdir,

Bu rapor, sadece deneyi yapilan numune igin gegerlidir ve “Uriin Belgesi” yerine gegmez

This test report shall not be reproduced other than in full except with the written permission of the laboratory.

st reports without signature and seal are not viid.

This test report represents only tested sample(s), and shall not be used as Product Certificate
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G TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI EX LABORATUVARI 314190/09.2016
HEADSHIP OF TSE TEST and CALIBRATION CENTRE EX LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

TS EN 9239-1 : JANUARY 2011
FLOORING REACTION TO FIRE TESTS -
PART 1:DETERMINATION OF THE FIRE BEHAVIOR WITH USING THE RADIANT HEAT SOURCE

Testing Laboratory/Laboratories:
Headship of TSE Testing and Calibration Center Address(es) : 8780 /1 Sokak No:5 Cigli / IZMIR
Headship of Electrotechnical and Chemical Group
Directorate of Aegean Regional Laboratories

Ex Laboratory Technical Supervisor

Test Results:

e Testwas not requested. (NR)

Test can not be used on sample. (NU)

Test can not be done with laboratory facilities. (X)

Test was not evaluated due to lack of declaration/conditions. (NE)
Test could not be done due to equipment failure. (EF)
“Appropriate” according to specified conditions (A)

“Not Appropriate” according to specified conditions (NA)

eneral Remarks :
This report is organized in three copies.
This report cannot be reproduced without permission of TSE.
This report is only valid for the tested sample/samples.
“See remark” refers to a remark appended to the report.
"See appended table” refers to a table appended to the report.
Throughout this report, a comma is used as the decimal separator.
All pages of this report is signed and stamped with a blue department seal by authorized test performer.

....I..m......

COMPANY NAME : EA MIMARLIK iINSAAT TEK. SAN. TiC. LTD. STi.
COMPANY ADDRESS - iZMiR
COMPANY STATEMENTS / SAMPLE DEFINITION : PANETTTI PNF series Sound and Heat Insulation Product

(Polyethylene-based foam insulation board)
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j TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI EX LABORATUVARI 314190/09.2016
HEADSHIP OF TSE TEST and CALIBRATION CENTRE EX LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

1. — DESCRIPTION OF TEST METHOD

TS EN 9239-1 : JANUARY 2011 FLOORING REACTION TO FIRE TESTS — PART 1: DETERMINATION OF THE
FIRE BEHAVIOR WITH USING THE RADIANT HEAT SOURCE

There is given the test methods for measure data basis for determine flooring behavior when expose to fire.
Radiant flux is applied, conditions for flame propagation against the wind, an adjacent room or compartment during the

initial phase of a developing fire, the upper surface is heated by flames or hot gases, or both acting on a hallway floor of
the thermal radiation levels likely will simulate.

2.- SAMPLE DESCRIPTION
Arrival Date of the sample: 23.09.2016

Sample Description : PANETTTI PNF series Sound and Heat Insulation Product
Name of the firm producing the sample : EA MIMARLIK INSAAT TEK. SAN. TiC. LTD. STi.
Production of the sample / Date of receipt of : --

Test Requesting Company Name : EA MIMARLIK iINSAAT TEK. SAN. TiC. LTD. STi.
Trademark of the sample: --

Company Statements:

The sample: Nominal Values (*) Measured Values (**)
Thickness (mm) 10mm

Mass per unit area (g/m?) 850 g/m?
Density (kg/m?) -

(*)The company declared values

(**)Confirmed by laboratory values

3/5
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G TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI EX LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTRE EX LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

3. - RESULTS AND OBSERVATIONS

Conditioning:

- TS EN 13238 January 2010 Part 4.3. C. Conditioning: at least 2 weeks, (23 £ 2) °C and % (50 + 5) relative

humidity.

Conditioning the beginning: 23.08.2016

The end of conditioning

: 28.09.2016
Support Layer and Fixing:10mm thickness test sample fixed on 12mm thickness and 800kg/m3 density

calcium silicate boards with steel frame.
Dimensions : 1040mm x 230mm x 10mm

Pilot burner
Relative Humidity : 50 %

. Propane

314190/09.2016

Temperature : 2570
Test No. 1 2 3
Date of test 28.09.2016 28.09.2016 28.09.2016
Combustion time(s.) 2dk 2dk 2dk
Burn out time (s.) 10dk 10dk 10dk
Flame spread <260mm <280mm <300mm
distance (mm)
CHF (kW/m?) <8,4 kW/m’ <8,0 KW/m? <7,8 KW/m?
HF 10 (kW/m?) <8,4 kW/m? <8,0 kW/m? <7,8 kW/m®
HF 20 (kW/m?) <8,4 kW/m? <8,0 KW/m? <7,8 kW/m?
HF 30 (kW/m?) <8,4 kW/m? <8,0 KW/m* <7,8 kW/m?
TSP (%/min.) 155 210 240
Observations *1 After pre-heating time was 2min, ignition occured with the pilot burner.
*210th minute went out with the withdrawal of the pilot .

( Bfl :Critical flux = 8,0 kW/m# , Cfl :Critical flux ~4,5 KW/m?*, Dfl :Critical flux > 3,0 KW/m? 81 = Smoke < 750 % minutes; $2 = not s1.)

4/5
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O TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI EX LABORATUVARI 314190/09.2016
HEADSHIP OF TSE TEST and CALIBRATION CENTRE EX LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

Summary of test results:

As a result of this test, testing under the special conditions is about the behavior of the test sample, a finished product
that is being used for the evaluation of the potential fire risk is not intended to be the only criteria. This test results are
valid for tested sample.

HF-X (kW/m?) CHF (kW/m?)
HF 10 [ 8,1 kW/m® 1 8,1 kKW/m’
HF20 [ 8,1 kw/m’ 3 8,1 kKW/m®
HF 30 | 8,1kW/m” 3. 8,1 KW/m”
4. -
AVERAGE | 8,1 kW/m*

RESULT :

EA MIMARLIK INSAAT TEK. SAN. TiC. LTD. STi. company that has produced
PANETTTI PNF series Sound and Heat Insulation Product (Polyethylene-based foam
insulation board) samples are tested according to TS EN 9239-1 January 2011 Turkish Standard.

Test results given in this test report and TS EN ISO 11925-2 topical 09.2016/614192 numbered
test report COMPLY with Bfl S$1 class criteria according to Table-2 TS EN 13501-1 April 2013.
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